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Development of the Higher Functional Deer Leather used for Clothing

(The Second Report)

SHIROYAMA Jirou, NOMURA Kazuo and MINAMIDA Masanori "

The deer leather was examined on physical properties by using aluminium and zirconium as pre-tanning

agent and synthetic tannin as re-tanning agent.

The thinly sliced full grain leather that was produced

with the combination tannage was cut in 0.6mm thickness from the grain.

The thinly sliced full grain leather in AL/tannin-tanned leather was found to be suitable as material for

clothing. The optimum dose of aluminium and synthetic tannin was at 10% and 9% on shaved weight,

respectively.

1. #&

OB T 5 = — XD, FEERICINT
LERBEATR OB A 0 ARIC bR & LB G (=
aLH—) ORRENKRD bR TN, P

W2 —TlE, ¥Rk 16,17 SEEMEH Ao Y —2 T
LBFZEBTE S TS 720 UALFREARIC X 2 FE il 5y
DOBIF LD B2 MRICR S LWL 2Rt L,
BB A LRV X EE OB LIl &8s Lz, >
MEAEE X Z O 2 _—2 & L —RBANCT VI =0 L
TRBANC AR = B LT LTS, 2R
JEHEICHE L TWDZ ERNbnot,

SENE, ABHAED JIS Bk 27 B 2 4 %
7, —KBELICT A = AHl, D a =g MRS
T2 LICERZ = 2R LT, B LA OBEMK
HMEITR T, Fio, TOMWBEERICE L8 LLS T
BoNTEEEH LT, FEIA—ROBHER S Y& v b
DRIEERFT- T2,

2. RBRAZE

2.1 78K
—a—V =7 NIZBWTERIN, Bl THEL LW
VI VB SN A LT,

2.2 5%
TV =7 LA - BASE #H8UL % o BN 2 L7,
Una= AH| : Clariant 8% > 7 ¢ v 7 A SZS %
L7,

BA =y TH =22 = |k STP &AL
7=
JMIEA] : TH _— A 87 & 5R— )L 3450 N7 X R—)v
ELS Zff [ L7z,

2IBITEEEDRE

—UWEFNZT A2 =T A (10%). “RBFNCER S > =
Y9, 12, 15%) &R L7z 3 FFEOH R L O—REANZ Y
Na=vh (10%), _KEHIZAEKRSY =3, 6. 9%)%
WU 3O, e BEOFEAER L, Lk
L ORI OFINE A Table 1 1IZ7RT, 725, EROBL KT
21Z0%. DOSE #-8(VGI ¢ 100 X W40cm, 15rpm) &4 7 L 7=,

Table 1 Tanning agents of the pretanning and the retanning

Sample name Pretanning Retanning
Al-1 10%Aluminium 9%Syntan
Al-2 10%Aluminium 12%Syntan
Al-3 10%Aluminium 15%Syntan
Zr-1 10%Zirconium Sulfate 3%Syntan
Zr-2 10%Zirconium Sulfate 6%Syntan
Zr-3 10%Zirconium Sulfate 9%syntan

The percentages of chemicals are calculated on the basis

of specimen weight.
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Table 2 The tanning process of full grain deer leather by

aluminium

Washing

100%  Water

15% Sodium Chloride 15min

1% Sodium Chlorite 30min

1.5% Sodium Bisulfite 30min

0.5% Sodium Carbonate 30min

2% Sodium Hydrogen Carbonate ~ 30min

300%  Water

15% Sodium Chloride 15min
Pickling

60% Water

8% Sodium Chloride 60min

1.5% Formic Acid 60min
Aging 12hr
Pretanning

10% Rutan BN 60min

0.5% Sodium Formate 30min

2% Sodium Hydrogen Carbonate ~ 3hr
Washing

300%  Water 10min
Neutralization

80% Water

1% Tannit KNS 15min

2% Sodium Acetate 60min
Washing

300%  Water 15min
Retanning

80% Water

6~18%  Tannit STP 40min

1.5% Sodium Acetate 20min

1% Sodium Hydrogen Carbonate ~ 3hr
Aging 12hr
Washing

300%  Water 15min
Fatliquoring

80% Water

3% Cutapol 3450 15min

2% Cutapol ELS 30min

1% Formic Acid 15min
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Table 3 The tanning process of full grain deer leather by

zirconium

Pretanning

10% Zirconium Sulfate

1% Acetic Acid 15min

2% Kutapo-ru345 2hr

2.5% Sodium Carbonate 90min
Aging 12hr
Neutralization

80% Water

1% Tannit KNS 15min

1.5% Sodium Carbonate 60min
Washing

300%  Water 15min
Retanning

80% Water

6~18% Tannit STP 40min

1.5% Sodium Acetate 20min

1% Sodium Hydrogen Carbonate ~ 3hr
Aging 12hr
Washing

300%  Water 15min
Fatliquoring

80% Water

3% Cutapol 3450 15min

2% Cutapol ELS 30min

1% Formic Acid 15min

The percentages of chemicals are calculated on the basis of

specimen weight.

The percentages of chemicals are calculated on the basis of

specimen weight.
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Table 4 Thickness of the deer leathers

Sample Thickness (mm)
Sample name

Tensile Tear
Al-1-1 0.76 0.68
Al-1-2 0.70 0.68
Al-1-3 0.51 0.50
Al-2-1 0.67 0.64
Al-2-2 0.67 0.61
Al-2-3 0.59 0.56
Al-3-1 0.57 0.53
Al-3-2 0.65 0.62
Al-3-3 0.48 0.39
Zr-1-1 0.58 0.51
Zr-1-2 0.61 0.59
Zr-1-3 0.60 0.60
Zr-2-1 0.51 0.48
Zr-2-2 0.52 0.50
Zr-2-3 0.58 0.56
Zr-3-1 0.60 0.58
Zr-3-2 0.56 0.54
Zr-3-3 0.61 0.63
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Fig.1 Tensile and Tear strength of the deer leathers

by aluminium
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Fig.2 Tensile and Tear strength of the deer leathers

by zirconium
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Fig.3 Tensile strength of the deer leathers by aluminium
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Fig.4 Tear strength of the deer leathers by aluminium
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Fig.5 Tensile strength of the deer leathers by zirconium
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Fig. 6 Tear strength of the deer leathers by zirconium
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